AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

EMIT Group

Ercole Marelli Impianti Tecnologici

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



EMIT GROUP is an Italian EPC Company specialized in the
Construction of Water & Wastewater Treatment Plants

Overview

» EMIT GROUP - Ercole Marelli Impianti
Tecnologici Srlis an Italian EPC contractor
established in 1973

» EMIT GROUP has benefited from the 1960-70s
Italian infrastructure development

Geographical Footprint of Projects

» With over 400 turn-key projects completed in
more than 30 countries, it has built expertise in:

— Water treatment (up to 720k m3/d)
[...]
Cerfificate Registrafion No. 3900 2001511,

This Ceriificate is valid from 2016-10-09 o 2019-10-08.

The reference daie for all the next audits is (day-month): 08-10.

Milan, 2016-10-07. First Certification: 2013-10-10

Y —
&:‘r " i Thits cearficaficn s refaied o fe managemend & pecs of fe Omganizion as & wioke and @
L’.L"k.-'\;\l @ i b i o e i pods of e qualific aon of Bhe coms P fon O aniiainds sacoiding B

) L"{ e afice 40 of SeLaw 12Apd T0ER"™ 163 with S folowing changes and BeD P RS

¥ Detokes 2090, & 207

- For any puschd and updaied infmation siredt be presible dhanges in S st of B
Thecartioion measbe cerifiaion mivted tothis caeficate, pase contact the tebplone No. <1200 S0 687 1or
TUV Rbsimised i Sl VaE Mamei 3 - |- 20090 Pogliane Mismese (M) e el aidme iformarioaifl b e

SEpwAle 308 N D

Plambrs Sagl Azcord] 8 Mo

Ficomecimen A, [AF n 1A 1 H &
& www.tuvitalia.com ATUVHhB"’IIﬂI"Ids

ity oF B4, 1AF e AT
Phitasal Mads grition Agrsa it

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967




AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Italian qualifications

In relation to EPC Contracting activity in Italy, EMIT GROUP holds the associated top
ranking qualifications for public works:

0S 14 Y Disposal and recovery solid waste plants

0G12 \Y Sanitary landfills and polluted soil
remediation

0S 22 VIII Water and wastewater treatment plants

0G9 V Energy productions plants

0G6 VI Pipelines constructions

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

WORK IN PROGRESS
EXPECTED
COUNTRY/CITY EMPLOYER TYPE OF WORK CAPACITY COMPLETION
DATE
BurZZMVLi;ereand No. 3 Waste Water 8,200 m3/d,
TURKEY/Bursa .. : 8 Treatment Plant & 1 5,761 m3/d, 2018
Administration (BUSKI) 3
) year O&M 22,000 m>/d
— General Directorate
Demineralization - Demineralization production with UF
ORASCOM . (Ultra Filtration),
EGYPT/Burullus CONSTRUCTION water plraoniuctlon - RO 1st & 2st step for total production 2017
P of 120 m3/h
- 2 skids of trisodic phosphate,
. ORASCOM i dosage: 14 |/h @130 bar
EGYPT/New Assiut CONSTRUCTION Chemical dosage plant 51 ) e mmmeniun (e eile, 2017
dosage: 130 I/h @55 bar
- 4 skids of trisodic phosphate,
. ORASCOM ) dosage: 14 |/h @130 bar
EGYPT/West Damietta CONSTRUCTION Chemical dosage plant 2 skids of ammonium hydroxide, 2017
dosage: 130 I/h @55 bar
5,000 m3/d,
ROMANIA/Vaslui  SC AQUAVAS SAVASLUl | rree Wastewater 19,000 m3/d, 2017
Treatment Plants 3
20,500 m>/d

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

WORK IN PROGRESS
COUNTRY/CITY EMPLOYER TYPE OF WORK CAPACITY COMDPAL_:_EI-EHON
Capital Power Plant -
ORASCOM Chemical Laboratory
EGYPT CONSTRUCTION Equipment and e 2017
Furniture
Portable . 3
EGYPT/Beni Suef Iskra Emeco (Slovenia) demineralization No. 2 lines 750 .m /d .each of 2017
production of demineralized water
water treatment plant
Power Plant —
ORASCOM Chemical Laboratory
SR Bl CONSTRUCTION Equipment and e 2017

Furniture

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



A Ercole Marelli Impianti

Q
=]
e]
o
1Y)

Tecnologici

A Batco Group Company

Reference list: Wastewater Treatment Plants and Operation

COUNTRY/CITY EMPLOYER TYPE OF WORK CAPACITY COMDP :_:_E; ION
ROMANIA/Rastu Nou & 9e, Corisaite dle Ave @l 5.4 Transfer collector & No. 2 Waste 7,600 m*/d 2017
Bechet Water Treatment Plant
ROMANIA/Iasi SC. Apavital S.A. lasi Wastewater Treatment Plant 191,000 m3/d 2016
General Directorate of Water & Construction and Operation
TURKEY/Mersin Sewerage Administration of Mersin - P 190,000 m3/d 2015
; Wastewater Treatment Plant
MESKI
ROMANIA/lasi SC. Apavital S.A. lasi Three WaSteP\l/;/sIfr Treatment 14,470 m3/d 2015
. Kharafi National / TDIC Tourism 20,000 (Phl) &
U.A.E./Abu Dhabi T e oy Waste Water Treatment plant 78,000 (Phil) m*/d 2013
ROMANIA/Craiova Compania de Apa Oltenia Waste Water Treatment plant 129,600 m3/d 2011
JORDAN/Ma'an Ministry of Water and Irrigation Waste Water Treatment plant 7,000 m*/d 2008
Bursa Water and Sewerage Construction and Operation of 351,000 m?/d
TURKEY/Bursa Administration (BUSKI) — General Bursa Eastern & Western ’ 3 2007
) & 165,000 m*/d
Directorate Wastewater Treatment Plants
23,000 m3/d,
29,000 m3/d,
TURKEY/Izmit [ler Bankasi Five Wastewater Treatment Plants 81,000 m3/d, 2007

91,000 m3/d,
93,000 m3/d

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Reference list: Water Treatment Plants and Networks

COUNTRY/CITY EMPLOYER TYPE OF WORK CAPACITY COM;:TEET'ON
ROMANIA/Isalnita SC. Compania de Apa Oltenia S.A  Rehabilitation of Water Treatment Plant 86,400 m3/d 2016

Ministry of Energy and Natural
TURKEY/Melen Resources - General Directorate Water Treatment Plant 720,000 m3/d 2013
of State Hydraulic Works (DSI)

JORDAN/Amman Ministry of Water and Irrigation Water Supply Project Stage 1&2 n/a 2010

Ministry of Energy and Natural
TURKEY/Sanliurfa Resources - General Directorate Water Treatment Plant 270,000 m3/d 2007
of State Hydraulic Works (DSI)

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici

A Batco Group Company
Reference list: Water for Industry
COUNTRY/CITY EMPLOYER TYPE OF WORK CAPACITY COMPLETION
DATE
East Delta Electricity Power Station - 3
AP Production Company Condensate Polishing Unit 2D e 2016
. Abu Qjr Fertilizers and

EGYPT/Abu Qir Chemical Industries Supply of Pressure Vessels n/a 2015

o UF Water produced: 240 m3/h
EGYPT/Al Shabab Khaéi::tNr?:iLOn;rlo/diiio[:‘elta Power Station - Water RO Water produced: 155 m3/h 2012

Co:In o Treatment Plant Mixed beds: 130 m3/h
pany potable water: 30 m3/d

Kharafi National / East Delta Power Station - Water UF Water produced: 250 m3/d

EGYPT/Damietta Electricity Production Treatment Plant RO Water produced: 155 m3/h 2012
Company Mixed beds: 130 m3/h

et S| e e < UF Water produced: 600 m3/h

EGYPT/Damietta Techint spa Water Trea?cment Plant RO Water produced: 2x45 m3/h 2011
Mixed beds: 2x130 m3/h
Zero discharee water Industrial water treatment: 60 m3/h

ITALY/Scandale Ergosud spa & Demineralization water production: 2008

treatment system

2x25 m3/h

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



A EMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Work in Progress

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Turkey: AKCALAR, KUCUKKUMLA and NILUFER (BURSA)

Construction of N. 3 Waste Water Treatment
Plants and 1 year of operation and maintenance

Client: Bursa Water and Sewerage Administration (BUSKI) — General
Directorate

Capacity:
* Nillfer: - 22,000 m3/day in winter &
- 21,500 m3/day in summer.
 Kuiclkkumla: - 5,200 m3/day in winter &
- 8,200 m3/day in summer; = >
* Ackalar: - 4,023 m3/day in winter & S i e

. eSS, 0--—"'\- WARRRIR
- 5,761 m3/day in summer; e A N

EMIT Contract Value: € 8,142,000

Main items:

* Pretreatmentand inlet PSs
 Removal of C/N/P

» Secondary clarifiers

* Sludge treatment

* Odor control

* UVdisinfection

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Romania : VALSUI, BARLAD and HUSI

Construction of Waste Water Treatment Plants
Client: SC AQUAVAS SA VASLUI

Completion Date: 2017

Vaslui: 19,000 m3/d

Barlad: 20,500 m3/d
Husi: 5,000 m3/d

EMIT Contract Value: € 10,600,000

Main new items:

*  Removal of C/N/P

* Primary and secondary clarifiers
* Sludge treatment

* Odor control

* Anaerobic digestion

* Biogas treatment

* Cogeneration

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Romania : RASTU NOU and BECHET

Construction of Waste Water Treatment Plants
Client: SC. Compania de Apa Oltenia S.A

Completion Date:
Currently under testing and commissioning (2017)

Rasu Nou: 5,200 m3/d
Bechet: 3,000 m3/d

EMIT Contract Value: € 14,668,000

Main new items:

* Removal of C/N/P

* Primary and secondary clarifiers
* Sludge treatment

* Odor control

-

\Hn\‘\\v'umunh .
M S,

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

EGYPT: BURULLUS

Construction a plant for the production
of demineralization water

Client: ORASCOM CONSTRUCTION
Water plant production with UF (Ultra Filtration),

RO (Reverse Osmosis) 1stand 2" step
Total production of 120m3/h

EMIT Contract Value: € 4,500,000

Completion Date: 2016

Main items: - 3 = :
= “ 0
X |

e —
A |1
» |
f 4 =, 7

» Ultrafiltration

« Reverse Osmosis and energy recovery
« EDI

* Electrochlorination

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AAEMIT

A Batco Group Company

Selected Project
Waste Water Treatment Plants

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

TURKEY - Bursa East & Bursa West

Waste Water Treatment Plants

Client: Bursa Water and Sewerage Administration
(BUSKI) — General Directorate

Treatment Capacity: 351,000 m3/d & 165,000 m3/d
Total Contract Value: € 75,308,380
Completion Date: 2007

Process:

* Pre-treatments

* Biological phosphorus removal
 BOD removal

» Biological denitrification

» Biological nitrification

* Final sedimentation

» Sludge dewatering and stabilization

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

TURKEY - Mersin

Construction and Operation of a Wastewater
Treatment Plant

Client: General Directorate of Mersin (MESKI)
Treatment Capacity: 190,000 m3/d
Total Contract Value: € 64,248,835 (EPC + O&M)

Completion Date: 2015

Process:

* Raw water pumping stations

* Pretreatments

* Primary sedimentation

* NBR activated sludge system

* Final sedimentation

* Sludge thickening

* Sludge anaerobic digestion

* Mechanical sludge dewatering
* Sludge lime stabilization

* Co-generated heat and power plants

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

ROMANIA - Craiova

Waste Water Treatment Plant

Client: Compania De Apa Oltenia

Treatment Capacity: 129,600 m3/d

Total Contract Value: € 25,966,213

Completion Date: 2011

Process:

* Pretreatments

* Primary sedimentation

* NBR activated sludge system

* Final sedimentation

* Sludge thickening

* Sludge anaerobic digestion

* Mechanical sludge dewatering
» Co-generation system

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

U.A.E. (ABU DHABI) - Saadiyat Island STP2

Waste Water Treatment Plant
Client: Kharafi National Co. LLC/TDIC

Capacity: 20,000 (Phase I) m3/d
78,000 (Final prevision) m3/d

Total Contract Value: € 84,655,742
Completion Date: 2013

Process:

* Pre-treatment

* BOD and nitrate removal

*  MBRsystem

* Sludge dewatering &
Stabilization

*  Water reuse

* Odour control system

(TREATED WATER PUMPING STATION: REAL PICTURE) (TREATED WATER PUMPING STATION: 3D MODEL)

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

ROMANIA - CL9: |IASI

Rehabilitation and upgrade of WWTP
Client: SC Apavital S.A. lasi

Treatment Capacity: 191,333 m3/d - 930,000 I.E.
Total Contract Value: € 10,125,000

Completion Date: 2015

i 7 z 'm
) . - - ' During rehabilitation
Main new items: =% =
* Phosphorous removal
* Biological treatment (37 line)
* New sludge dewatering
* Excess water pumping station

End of rehabilitation

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

TURKEY - Izmit

5 Waste Water Treatment Plants and 2 Sea Outfalls
Client: [ller Bankasi

Treatment Capacity: 93,000 m3/d

91,000 m3/d
81,000 m3/d
29,000 m3/d
23,000 m3/d
Total Contract Value: € 18,323,000 -, : «ﬁm

Completion Date: 2007

Process:

* Pre-treatments

* Biological denitrification
» Biological nitrification

* Final sedimentation

* Sludge thickening

» Sludge dewatering

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Romania - CL10: TARGU FRUMOS / PODU / HARLAU

Harlau

Rehabilitation and upgrade of Three WWTPs
Client: SC Apavital S.A. lasi
Capacity: Targu Frumos: 6,200 m3/d

Harlau: 4,700 m3/d

Podu loleai: 3,600 m3/d

Total Contract Value: € 10,293,000

Completion Date: 2015

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

Selected Project
Water Treatment Plants

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

TURKEY - Melen

Water Treatment Plant

Client: Ministry of Energy and Natural Resources
General Directorate of State Hydraulic Works (DSI)

Treatment Capacity: 720,000 m3/d

Total Contract Value: € 44,846,000
Completion Date: 2013

Process:

* Aeration

* Prechlorination
* Flocculation

e (Clarification

* Filtration

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

TURKEY - Sanliurfa

Water Treatment Plant and Pumping Station

Client: Ministry of Energy and Natural Resources
General Directorate of State Hydraulic Works

(DSI)

Treatment Capacity: 270,000 m3/d

Total Contract value: € 29,785,000

Completion Date: 2007

Process:
* Raw water pumping station
* Aeration

* Flocculation - clarification

» Rapid gravity filtration

* Chlorination

* Chemical dosing

* Treated water pumping station

* Sludge thickening and dewatering

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967



AEMIT:

Ercole Marelli Impianti Tecnologici
A Batco Group Company

JORDAN - Amman (Stage 1 & Stage 2)

Water Supply Project

Client: Ministry of Water and Irrigation
Total Contract Value: € 31,295,017.30
Completion Date: 2010

Scope of Work:

* Primary pipeline distribution with14 km of
ductile iron diam. 800 mm

* Pumping station construction,

* Pumping station rehabilitation and installation
of chlorination equipment, two reservoirs
construction with a combined capacity of 14,500
m3,

» Secondary and tertiary distribution pipelines
with 115 km of ductile iron with diam. From 100
to 700 mm

» Associated house connections

EMIT Group — Via Lampedusa, 13 — 20141 Milano — Italy (Phone +39 02 4299.1 Fax +39 02 4299.808) P.IVA 08216120967




AEMIT:
